
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401 
(805) 549-3147   Fax (805) 543-0397 

http://www.waterboards.ca.gov/centralcoast/ 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

WASTE DISCHARGE REQUIREMENTS 
FOR THE CITY OF SANTA BARBARA 

EL ESTERO WATER RESOURCE CENTER 
DISCHARGE TO THE PACIFIC OCEAN 

The following Discharger is subject to waste discharge requirements (WDRs) as set forth in this Order: 

Table 1. Discharger Information 
Discharger City of Santa Barbara 

Name of Facility El Estero Water Resource Center (Prior orders issued for this facility used the 
name El Estero Wastewater Treatment Facility) 
[...]
Discharging Desalination Brine ........................................................................................................... F-8 
Table F-5. Historic Effluent Limitations for the Protection of Human Health – When Not Discharging 
Desalination Brine ............................................................................................................................... F-9 
Table F-6. Historic Effluent Limitations for the Protection of Marine Aquatic Life- When Discharging 
Desalination Brine ............................................................................................................................. F-11 
Table F-7. Historic Effluent Limitations for the Protection of Human Health – When Discharging 
Desalination Brine ............................................................................................................................. F-12 
Table F-8. Effluent Limitations Compliance Summary ....................................................................... F-14 
Table F-9. Basin Plan Beneficial Uses .............................................................................................. F-16 
Table F-10. Ocean Plan Beneficial Uses .......................................................................................... F-17 
Table F-11. Secondary Treatment Requirements ............................................................................. F-21 
Table F-12. Table 2 Effluent Limitations ............................................................................................ F-21 
Table F-13. Technology-Based Effluent Limitations for Secondary Treated Wastewater .................. F-22 
Table F-14. Technology-Based Effluent Limitations for Commingled Secondary Treated Wastewater 
and Desalination Brine ...................................................................................................................... F-23 
Table F-15. RPA Results When Not Discharging Desalination Brine (120:1 Dilution Ratio) .............. F-26 
Table F-16. RPA Results When Discharging Commingled Treated Wastewater and Desalination Brine 
(44:1 Dilution Ratio) .......................................................................................................................... F-31 
Table F-17. Background Concentrations (Cs) – Ocean Plan (Table 3) .............................................. F-37 
Table F-18. Water Quality Objectives (Co) – Ocean Plan (Table 1) Objectives for Protection Aquatic Life

F-37



CITY OF SANTA BARBARA 
EL ESTERO WATER RESOURCE CENTER 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

ATTACHMENT F – FACT SHEET F-3

Table F-19. Water Quality Objectives (Co) –Ocean Plan (Table 1) Objectives for Protection of Human 
Health ............................................................................................................................................... F-38 
Table F-20. Effluent Limitations for the Protection of Marine Aquatic Life – When Not Discharging 
Desalination Brine ............................................................................................................................. F-40 
Table F-21. Effluent Limitations for the Protection of Human Health – When Not Discharging 
Desalination Brine ............................................................................................................................. F-41 
Table F-22. Effluent Limitations for the Protection of Marine Aquatic Life – When Discharging 
Commingled Treated Wastewater and Desalination Brine ................................................................ F-43 
Table F-23. Effluent Limitations for the Protection of Human Health – When Discharging Commingled 
Treated Wastewater and Desalination Brine ..................................................................................... F-44 



CITY OF SANTA BARBARA 
EL ESTERO WATER RESOURCE CENTER 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

ATTACHMENT F – FACT SHEET F-4

ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Central Coast Water Board incorporates this Fact Sheet 
as findings of the Central Coast Water Board supporting the issuance of this Order. This Fact Sheet 
includes the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 
I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.
Table F-1. Facility Information 

WDID 3 420108001 
Discharger City of Santa Barbara 
Name of Facility El Estero Water Resource Center 

Facility Address 
520 East Yanonali Street 
Santa Barbara 
Santa Barbara 

Facility Contact, Title and 
Phone Todd Heldoorn, Wastewater Treatment Superintendent, (805) 568-1003 

Authorized Person to Sign 
and Submit Reports Todd Heldoorn, Wastewater Treatment Superintendent, (805) 568-1003 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Recycling Requirements Producer 

Facility Permitted Flow 11 million gallons per day (MGD) of secondary treated wastewater 
12.5 MGD of desalination brine 

Facility Design Flow 11 MGD (for wastewater treatment plant) 
Watershed Santa Barbara HAS (315.32) 
Receiving Water Pacific Ocean 
Receiving Water Type Ocean Waters 

A. The City of Santa Barbara (hereinafter Discharger) is the owner and operator of the El Estero
Water Resource Center (hereinafter Facility), a publicly owned treatment works (POTW) that
provides secondary treatment of municipal and industrial wastewater. The City of Santa
Barbara also owns a seawater desalination facility. When in operation, waste brine from the
desalination facility is commingled with secondary treated wastewater from the Facility for
disposal.



CITY OF SANTA BARBARA 
EL ESTERO WATER RESOURCE CENTER 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

ATTACHMENT F – FACT SHEET F-5

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to the Pacific Ocean, a water of the United States, and is
currently regulated by Order No. R3-2010-0011, which was adopted on May 13, 2010,
amended on January 30, 2015, and expired on May 13, 2015. The terms and conditions of
the current Order have been automatically continued and remain in effect until new waste
discharge requirements (WDRs) and a National Pollutant Discharge Elimination System
(NPDES) permit are adopted pursuant to this Order. Attachment B provides a map of the area
around the Facility. Attachment C provides a flow schematic for the Facility.

C. The Discharger filed a report of waste discharge and submitted an application for renewal of
its WDRs and NPDES permit on November 10, 2014.

D. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term
not to exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge
authorization. However, pursuant to California Code of Regulations, title 23, section 2235.4,
the terms and conditions of an expired permit are automatically continued pending reissuance
of the permit if the Discharger complies with all federal NPDES requirements for continuation
of expired permits.

II. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment and Controls

The Discharger owns and operates a wastewater treatment and disposal system to provide
sewerage service to the City of Santa Barbara and portions of Santa Barbara County, serving
a population of approximately 98,818. Santa Barbara County retains ownership and direct
responsibility for wastewater collection and transport systems up to the point of discharge into
interceptors owned and operated by the City. The County of Santa Barbara owns five miles of
mainlines in Mission Canyon that is maintained by the City. The Central Coast Water Board
regulates the collection system under General Order No. 2006-0003-DWQ.
Secondary treatment of domestic and industrial wastewater consists of screening and
grinding, aerated grit removal, primary sedimentation, activated sludge stabilization,
secondary clarification, disinfection (with sodium hypochlorite) and dechlorination (with
sodium bisulfite). Biosolids are processed by gravity thickening, dissolved air floatation
thickening, anaerobic digestion, and belt press dewatering. Dewatered solids are transported
off-site for disposal. In 2016, the City of Santa Barbara installed two high-density polyethylene
(HDPE) 55-gallon capacity in-line containers along with the chemical feed system to drain
hypochlorite into the chlorine contact chamber to address the reporting issues associated with
chemical feed disruption.
Prior to the chlorine contact chamber, a portion of the secondary treated effluent is diverted to
a newly modified tertiary membrane filtration system. The secondary treated effluent is
pretreated before passing through the membrane filtration system. The membrane filtration
system includes feed pumps, automatic strainers, microfiltration/ultrafiltration membranes,
and filtrate tank. After filtration, the effluent is chlorinated in a chlorine contact basin and used
for non-potable water reuse applications (e.g. landscape irrigation, construction for dust
control and soil compaction, toilet flushing, and the Facility’s process water). This Order
covers the production of the tertiary treated water for recycling.  The distribution and use of
recycled water for irrigation are regulated separately by SWRCB General Water Reclamation
Requirements for Recycled Water Use (currently Order No. 2016-0068).



CITY OF SANTA BARBARA 
EL ESTERO WATER RESOURCE CENTER 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

ATTACHMENT F – FACT SHEET F-6

The remaining secondary treated effluent goes through the disinfection and dechlorination 
process prior to discharge to the Pacific Ocean. The design average dry weather flow 
treatment capacity of the wastewater treatment system is 11 million gallons per day (MGD), 
with a design peak flow of 19 MGD. The average influent flow from May 2010 to November 
2018 was 7.53 MGD, and the average daily final effluent flow was 7.44 MGD. 
The City of Santa Barbara also owns a seawater desalination facility (Charles Meyer 
Desalination Plant). The desalination facility was operational for a short time in 1994; 
however, it was placed in standby mode in 1996 and has been operational since 2017 to 
address drought-related water supply shortages. Depending on the desalination facility’s 
freshwater production rate, the following waste brine and other supplemental desalination 
flows are discharged to the ocean outfall at flow rates that may range from 1.2 to 12.5 MGD 
with and without mixing with El Estero secondary effluent:  

• Brine resulting from the reverse osmosis desalination process operation.

• Treated filter backwash water, including dewatering of backwash and lime clarifier
solids. Backwash water is produced by the desalination facility’s granular media
filtration process, which removes naturally occurring solids and biological material
from the seawater before it is desalinated by the facility’s reverse osmosis process.
Ferric sulfate and polymer may be added to the influent seawater to assist in the
removal of the particulate matter by the granular media filtration process. Upon
backwashing the filters, the backwash water is treated by a sedimentation process,
aided by more polymer addition, where the backwash solids are thickened into a
sludge that is subsequently dewatered and disposed of at a landfill. Solids and
maintenance flows produced by the desalination facility’s lime treatment system are
also discharged to the backwash water treatment system where these solids and
flows are treated and dewatered with the filter backwash water.  The treated
backwash water is subsequently combined with discharges that flow to the ocean
outfall.

• Start-up and maintenance flows, off-spec treated seawater, and potable water may be
temporarily discharged to the ocean outfall during initial facility start-up, during or after
facility maintenance, or other times when the desalination facility is not delivering
potable water to the City’s customers. During such periods, the total maximum
discharge rate shall not exceed 12.5 MGD. Temporarily discharging such water does
not constitute a “bypass” as defined in Attachment D of this Order. All limits and
requirements, including monitoring, specified in this Order remain applicable during
these temporary discharges.

• Tank overflows and process water drains containing seawater, desalinated water, and
potable water are also combined with brine flows discharged to the ocean outfall.

The Discharger conducted a hydrodynamic analysis in 2014 (updated in 2016 based upon the 
final design) titled: Hydrodynamic Modeling of Brine Dilution and Dispersion from the El 
Estero Wastewater Treatment Plant Outfall, Santa Barbara, CA. This study confirms that the 
waste brine and commingled brine/secondary treated effluent discharges at the outfall will 
satisfy NPDES permit requirements. The study also specifies that the present outfall design is 
capable of satisfying the initial dilution requirements under varying effluent flow rate 
conditions, with the worse mixing conditions resulting from low flow and brine only (i.e., no 
secondary effluent) discharge.  
The Discharger constructed a brine disposal facility in 2018 where brine originating from a 
local water conditioning facility (Rayne of Santa Barbara, Inc.) is trucked in and discharged 



CITY OF SANTA BARBARA 
EL ESTERO WATER RESOURCE CENTER 

ORDER NO. R3-2019-0046 
NPDES NO. CA0048143 

ATTACHMENT F – FACT SHEET F-7

through the Facility’s existing outfall. This discharge is covered by the General Permit for 
Discharges with Low Threat to Water Quality (Order No. R3-2017-0042, CAG993001). During 
the previous permit term, the Discharger also upgraded various components of the brine 
discharge structure. 

B. Discharge Points and Receiving Waters
Disinfected and dechlorinated secondary treated wastewater and waste brine are discharged
to the Pacific Ocean through an 8,720-foot outfall system with diffusers located along the
terminal 720 feet of the outfall. The outfall terminates in the Santa Barbara Channel
(34.39194° N latitude; 119.6675° longitude) in approximately 70 feet of water. The minimum
initial dilution ratio of the outfall/diffuser system is 120 to 1 (seawater to effluent) when no
brine discharge occurs. When brine discharge does occur, the minimum initial dilution ratio is
44 to 1 (seawater to effluent). The hydraulic capacity of the outfall is 28 MGD.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in Order R3-2010-0011 for discharges from Discharge Point No.
001 and representative monitoring data for Monitoring Locations M-001, EFF-001A, and EFF-
001B from the term of the previous order are summarized below.

Table F-2. Historic Effluent Limitations for Major Constituents and Monitoring Data –Treated 
Wastewater Prior to Commingling 

Parameter Units 

Effluent Limitation Monitoring Data 
(From May 2010 To September 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 